CVT CASE ASSY

CVT CASE ASSY

No.
P/N( SKU )
Part Name
Price
01
0010-021019-0010
BOLT M6x12
Specifications:
0.53 €
P/N(SKU): 0010-021019-0010
Price: 0.53 €
Specifications:
02
0800-013103
BEARING RETAINER, CVT
0.53 €
P/N(SKU): 0800-013103
Price: 0.53 €
03
30499-04000
BEARING
Specifications:
48.36 €
P/N(SKU): 30499-04000
Price: 48.36 €
Specifications:
04
0800-013104
OIL SEAL 34x55x9
Specifications:
6.55 €
P/N(SKU): 0800-013104
Price: 6.55 €
Specifications:
05
0800-013101
CVT CASE
73.38 €
P/N(SKU): 0800-013101
Price: 73.38 €
06
0010-013009-0010
BOLT M6x40
Specifications:
0.53 €
P/N(SKU): 0010-013009-0010
Price: 0.53 €
Specifications:
07
0180-013208-0010
BOLT M6x45
Specifications:
0.53 €
P/N(SKU): 0180-013208-0010
Price: 0.53 €
Specifications:
08
0010-013010-0010
BOLT M6x50
Specifications:
0.53 €
P/N(SKU): 0010-013010-0010
Price: 0.53 €
Specifications:
09
0180-011005
DOWEL PIN Dia 13×18
Specifications:
2.38 €
P/N(SKU): 0180-011005
Price: 2.38 €
Specifications:
10
0800-013110
AIR GUIDE, CVT
13.39 €
P/N(SKU): 0800-013110
Price: 13.39 €
11
0180-068001-00100
HOLLOW BOLT M14x1.5
Specifications:
1.61 €
P/N(SKU): 0180-068001-00100
Price: 1.61 €
Specifications:
11
0180-068001-0050
HOLLOW BOLT M14x1.5
Alternative Parts: 0180-068001-00100 Specifications: 0180-068001-00100
2.15 €
P/N(SKU): 0180-068001-0050
Price: 2.15 €
Alternative Parts: 0180-068001-00100 Specifications: 0180-068001-00100
12
0180-011006
GASKET 14
Specifications:
1.41 €
P/N(SKU): 0180-011006
Price: 1.41 €
Specifications:
13
0800-013102
GASKET, CVT COVER
Alternative Parts: 0800-013102-10000
31.07 €
P/N(SKU): 0800-013102
Price: 31.07 €
Alternative Parts: 0800-013102-10000